

LAHC Formulary by Alphabetical Order
Updated February 2022

ACETAMINOPHEN 80mg, 160mg, 325mg tab; 80mg/0.8mL gtt; 160mg/5mL elix; 120mg sup
ACETAMINOPHEN 300MG/CODEINE 30MG (Tylenol #3) tab
ACETAZOLAMIDE (Diamox) 250mg tab, 500mg cap
ACETIC ACID (Dumboro's soln) otic soln
ACETIC ACID / HYDROCORT (Vosol HC eq) otic soln
ACYCLOVIR 200mg cap; 400mg, 800mg tab; 200mg/5mL susp
ADALIMUMAB (Humira) 40mg/0.8mL pre-filled pen, kit
ADAPALENE (Differin) 0.1% gel
ALBENDAZOLE (Albenza) 100mg
ALBUTEROL HFA MDI (ProAir); 0.5%, 0.083% neb soln; 2mg/5mL syrup; 2mg tab
ALENDRONATE (Fosamax) 5mg, 10mg, 35mg, 70mg; (Fosamax+D) 70mg/5600 units tab; 70mg/75mL soln
ALFUZOSIN (Uroxatrol) 10mg tab
ALLOPURINOL (Zyloprim) 100mg, 300mg tab
ALPRAZOLAM (Xanax eq) 0.5mg tab
ALPROSTADIL (Edex) 20mcg inj kit
ALUMINUM CHLORIDE (Drysol) 20% top soln
AMANTADINE (Semetrel eq) 100mg cap; 50mg/5mL oral soln
AMCINONIDE crm
AMIODARONE (Pacerone) 100mg, 200mg tab
AMITRIPTYLINE (Elavil eq) 10mg, 25mg, 50mg, 100mg tab
AMLODIPINE (Norvasc eq) 5mg, 10mg
AMLODIPINE/BENAZEPRIL (Lotrel) 2.5/10mg, 5/10mg, 5/20mg, 5/40mg, 10/20mg, 10/40mg cap
AMLODIPINE/TELMISARTAN (Twynsta) 5/40mg, 5/80mg, 10/40mg, 10/80mg tab
AMMONIUM LACTATE crm, lotion
AMOXICILLIN 250, 500mg cap; 125mg/5mL, 250mg/5mL, 400mg/5mL susp; 875mg tab
AMOXICILLIN/CLAVULANATE (Augmentin eq) 250mg, 500mg, 875mg tab; 200mg/5mL, 400mg/5mL susp, (ES) 600mg/5mL susp
APIXABAN (Eliquis) 2.5mg, 5mg
ARTIFICIAL TEARS ophth soln
ASPIRIN (EC) 81mg, 325mg tab, (Reg) 325mg, (Chewable) 81mg
ATENOLOL (Tenormin eq) 25mg, 50mg, 100mg tab
ATORVASTATIN (Lipitor) 10mg, 20mg, 40mg, 80mg tab
ATROPINE 1% ophth soln
AZELASTINE (Astelin) 137mcg nas spr
AZITHROMYCIN (Z-Pak eq, Tri-Pak) 250mg, 500mg tab; (Zithromax eq) 100mg/5mL, 200mg/5mL susp
BACITRACIN ophth, top oint
BACITRACIN top oint
BACITRACIN/POLYMYXIN B top oint
BACLOFEN 10mg tab
BECLOMETHASONE (QVar) 40mcg, 80mcg inh
BENAZEPRIL (Lotensin eq) 10mg, 20mg tab
BENZOCAINE (Cepacol) 0.5% top throat spray
BENZONATATE (Tessalon eq) 100mg, 200mg pearle (limited to 30 day supply, 0 refills)
BENZOYL PEROXIDE top 5%, 10% crm; 4%, 5%, 10% wash
BENZTROPINE (Cogentin eq) 0.5mg, 2mg tab
BETAMETHASONE DIPROPIONATE 0.05% cream, ointment
BETAMETHASONE DIPROPIONATE (augmented) 0.05% cream, ointment
BETAMETHASONE VALERATE crm
BETHANECHOL 10mg, 25mg tab
BIMATOPROST (Lumigan) 0.01% ophth soln
BISACODYL (Dulcolax) 5mg tab, 10mg supp
BISMUTH SUBSALICYLATE

BLEPHAMIDE ophth
BRIMONIDINE (Alphagan P) 0.15%, (Alphagan) 0.2% ophth soln
BROMFENIRAMINE/ DEXTROMETHORPHAN/ PSEUDOEPHEDRINE (Bromfed DM) 2mg/10mg/30mg per 5mL susp
BROMOCRIPTINE (Parlodil) 2.5mg tab
BUDESONIDE (Pulmicort Respules) 0.25mg, 0.5mg
BUMETANIDE (Bumex eq) 1mg, 2mg tab
BUPROPION 75mg, 100mg tab; (Wellbutrin SR) 100mg, 150mg tab; (Wellbutrin XL) 150mg, 300mg tab
BUSPIRONE (Buspar eq) 5mg, 10mg, 15mg tab
CALCITRIOL (Rocaltrol) 0.25mcg cap
CALCIUM + VITAMIN D (Oscal + D eq) 600mg/400 IU tab
CALMOSEPTINE top crm
CAPTOPRIL (Capoten eq) 12.5mg, 25mg, 50mg, 100mg tab
CARBACHOL 3% ophth soln
CARBAMAZAPINE (Tegretol eq) 100mg, 200mg tab; (Tegretol XR) 400mg tab; 100mg/5mL susp
CARBAMIDE PEROXIDE otic soln
CARBIDOPA/LEVODOPA (Sinemet eq) 10/100mg, 25/100mg; (Sinemet CR) 25/250mg
CARBOXYMETHYLCELLULOSE (Refresh Plus) 0.5% ophth soln
CARVEDILOL (Coreg eq) 3.125mg, 6.25mg, 12.5mg, 25mg tab; (Coreg CR) 10mg, 20mg, 40mg, 80mg cap
CEFdinir (Omnicef EQ) 300mg tab; 250mg/5mL susp
CEFUROXIME (Ceftin EQ) 250mg tab; 250mg/5mL susp
CELECOXIB 100mg, 200mg cap
CEPHALEXIN (Keflex EQ) 250mg, 500mg cap; 125mg/5mL, 250mg/5mL susp
CETIRIZINE (Zyrtec eq) 10mg tab; 1mg/mL elix
CETYLPYRIDINIUM (Cepacol) lozenge
CHLORAL HYDRATE 500mg/5mL syrup
CHLOROQUINE 500mg tab
CHLORPHENIRAMINE 4mg tab
CHLORTHALIDONE (Hygroton) 50mg tab
CIPROFLOXACIN (Cipro eq) 500mg, 750mg tab
CIPROFLOXACIN ophth oint
CITALOPRAM (Celexa eq) 20mg, 40mg tab, 10mg/5mL soln
CLARITHROMYCIN (Biaxin eq) 500mg tab
CLINDAMYCIN (Cleocin eq) 150mg cap
CLINDAMYCIN top soln, vag crm
CLINDAMYCIN 1% /BENZOYL PEROXIDE 5% (Benzaclen) top gel 25g
CLINDAMYCIN 1.2%/ BENZOYL PEROXIDE 5% (Duac) top gel 45g
CLOBETASOL 0.05% crm, oint, solution, foam
CLOMIPHENE (Clomid) 50mg tab
CLONAZEPAM (Klonopin eq) 0.5mg tab
CLONIDINE 0.1mg, 0.2mg tab; 0.1mg/24hr patch (patch restricted to LAHC ASAP use only)
CLOPIDOGREL BISULFATE (Plavix) 75mg tab
CLOTrimazole top, vag crm
CLOTrimazole/BETAMETHASONE top crm
CODEINE SULFATE 30mg tab
COLCHICINE 0.6mg tab
COlestipol (Colestid) 1gm tab, pwd
CO-LYTE
CORTISPORIN ophth, otic
CROMOLYN (Nasalcrom, Optocrom eq) nas soln, ophth soln
CYANOCOBALAMIN 1mg/mL inj
CYANOCOBALAMIN 250mg tab (LAHC providers only and diagnosis of pernicious anemia or B₁₂ deficiency)
CYCLOBENZAPRINE (Flexeril eq) 10mg tab
CYCLOPENTOLATE (CycloGel) 1%, 2% ophth soln
CYPROHEPTADINE tab, elix

DABIGATRAN (Pradaxa) 75mg, 150mg cap
DESONIDE (Desowen) 0.05% crm
DEXAMETHASONE 0.5mg, 0.75mg, 4mg tab; DexPak; DexPak Jr
DEXAMETHASONE ophth soln
DEXTROAMPHETAMINE (Dexedrine) 5mg tab
DEXTROAMPHETAMINE/ AMPHETAMINE (Adderall) 5mg, 10mg, 20mg tab; (Adderall XR) 5mg, 10mg, 15mg, 25mg, 30mg cap
DIAZEPAM (Valium eq) 5mg tab
DICLOFENAC (Voltaren) ophth soln
DICLOFENAC 50mg, 75mg tab; (Voltaren) 1% gel
DICLOxacillin 250mg cap
DICYCLOMINE 10mg cap, 20mg tab
DIGOXIN (Lanoxin) 125mcg, 250mcg tab
DILTIAZEM (Cardizem) 60mg tab; (Tiazac) 120mg, 180mg, 240mg cap
DIPHENHYDRAMINE 25mg cap, 12.5mg/5mL elix
DIPHENOXYLATE/ATROPINE (Lomotil) tab
DISOPYRAMIDE CR (Norpace) 150mg tab
DISULFIRAM (Antabuse) 250mg tab
DIVALPROEX (Depakote) 250mg, 500mg tab; (Depakote ER) 250mg, 500mg tab; (Depakote Sprinkle) 125mg cap
DOCUSATE SODIUM (Colace) 100mg
DONEPEZIL (Aricept) 5mg, 10mg
DONNATAL eq
DORZOLAMIDE (Trusopt) ophth soln
DORZOLAMIDE/TIMOLOL (Cosopt) ophth soln
DOXAZOSIN (Cardura) 2mg, 4mg, 8mg tab
DOXEPEPIN (Sinequan eq) 25mg cap; (Silenor) 3mg, 6mg tab; (Silenor) 10mg/mL soln
DOXYCYCLINE 50mg, 100mg cap
DOXYLAMINE (Unisom) 25mg tab (restricted to adults less than 65)
DULOXETINE (Cymbalta) 20mg, 30mg, 40mg, 60mg cap
ELECTROLYTE PEDIATRIC (Pedialyte eq)
EMPAGLIFLOZIN (Jardiance) 10mg, 25mg tab
ENOXAPARIN (Lovenox) 30mg, 40mg, 60mg, 80mg, 100mg, 150mg syringe
EPINEPHRINE (EpiPen, twin and single pack) 0.3mg inj; (EpiPen Jr.) 0.15mg inj
ERGOCALCIFEROL (Drisdol eq) 1.25mg (50,000 units)
ERYTHROMYCIN (Base) 250mg tab; (EES) 200mg/5mL susp
ERYTHROMYCIN ophth oint
ERYTHROMYCIN top soln
ESCITALOPRAM (Lexapro Eq) 10mg, 20mg tab
ESOMEPRAZOLE (Nexium) 20mg, 40mg cap
ESTERIFIED ESTROGENS (Menest) 0.625mg, 1.25mg tab
ESTRADIOL (Climara) 0.025mg, 0.05mg, 0.075mg, 0.1mg patch
ESTRADIOL (Estrace) 0.5mg, 1mg tab
ESTRADIOL (Estring) 2mg vag ring
ESTRADIOL VALERATE 40mg/mL inj
ESTERIFIED ESTROGENS/METHYLTESTOSTERONE (Estratest) (Estratest HS)
ESTROGENS CONJ (Premarin) 0.625mg, 0.3mg, 0.9mg, 1.25mg tab; vag crm
ESZOPICLONE (Lunesta) 1mg, 2mg, 3mg tab
ETHAMBUTOL (Myambutol) 400mg tab
ETHINYL ESTRADIOL/DEOGESTREL (Desogen eq 0.03mg/0.15mg)
ETHINYL ESTRADIOL/ DROSPERINONE (Yaz eq 0.02mg/3mg), (Yasmin eq 0.03mg/3mg)
ETHINYL ESTRADIOL/ETHYNODIOL DIACETATE (Zovia eq 0.035mg/1mg)
ETHINYL ESTRADIOL/ETONOGESTREL (Nuvaring eq 0.015mg/0.12mg)
ETHINYL ESTRADIOL/ LEVONORGESTREL (Jolessa eq 0.03/0.15mg), (Lessina eq 0.02mg/0.1mg), (Trivora eq triphasic), (Levora eq 0.03mg/0.15mg)
ETHINYL ESTRADIOL/NORELGESTROMIN (Xulane eq 0.035mg/0.15mg)

ETHINYL ESTRADIOL / NORETHINDRONE (Loestrin 1/20 eq 0.02mg/1mg), (Loestrin 1.5/30 eq 0.03mg/1.5mg), (Loestrin Fe 1/20 and 1.5/30 eq with 75mg ferrous fumarate), (Necon 1/35 eq 0.035mg/1mg), (Necon 1/50 eq 0.05mg/1mg), (Necon 777 eq triphasic)

ETHINYL ESTRADIOL/NORGESTIMATE (Ortho Cyclen eq 0.035mg/0.25mg), (Ortho Tri-Cyclen eq triphasic), (Ortho Tri-Cyclen Lo eq triphasic)

ETHINYL ESTRADIOL/NORGESTREL (Lo Ogestrel eq 0.03mg/0.3mg), (Ogestrel Eq 0.05mg/0.5mg)

ETODOLAC (Lodine eq) 300mg cap, 400mg tab

EXENATIDE MICROSPHERES (Bydureon Bcise) 2mg vial, 2mg/0.65mL pre-filled pen

EZETIMIBE 10mg tab

FAMOTIDINE (Pepcid) 20mg tab

FELODIPINE ER (Plendil) 2.5mg, 5mg, 10mg tab

FENOFIBRATE (Triglide) 160mg tab; micronized (Lofibra) 67mg cap; (Tricor) 48mg, 145mg cap

FERREX-28 (Repliva eq) (Elemental Iron: Sumalate® iron 70 mg, Ferrous fumarate 81 mg, Succinic acid 150 mg, Vitamin C: Ascorbic acid 140 mg, Ester-C® Supplement 60 mg, Folic acid 1 mg, Cyanocobalamin 10 mcg) 28-day pack

FERROUS SULFATE 325mg tab; 220mg/5mL, 75mg/0.6mL oral soln

FEXOFENADINE (Allegra EQ) 60mg, 180mg tab; 30mg/5mL elix

FEXOFENADINE/PSEUDOEPHEDRINE (Allegra-D 12hr/24hr)

FINASTERIDE (Proscar) 5mg tab

FIORICET tab

FIORINAL tab

FLAVOXATE (Urispas) 100mg tab

FLECAINIDE (Tambocor eq) 100mg tab

FLUCONAZOLE (Diflucan eq) 100mg, 150mg, 200mg tab; 10mg/mL susp

FLUDROCORTISONE (Florinef) 0.1mg tab

FLUOCINOLONE (DermaSmooth/FS) 0.01% soln

FLUOCINONIDE crm, oint

FLUOROMETHOLONE (FML) ophth soln

FLUOROURACIL (Effudex) crm

FLUOXETINE (Prozac eq) 10mg, 20mg cap; 20mg/5mL soln

FLUTICASONE (Flonase) nasal spray

FLUTICASONE (Flovent HFA) 44mcg, 110mcg, 220mcg inh; (Flovent Diskus) 50mcg, 100mcg, 250mcg

FLUTICASONE/ SALMETEROL (Advair) 100/50mcg, 250/50mcg, 500/50mcg inh

FOLIC ACID 1mg tab

FUROSEMIDE (Lasix eq) 20mg, 40mg tab

GABAPENTIN (Neurontin eq) 100mg, 300mg, 400mg, 600mg cap

GEL-KAM oral

GEMFIBROZIL (Lopid eq) 600mg tab

GENTAMICIN ophth oint, soln

GLIMEPIRIDE (Amaryl eq) 1mg, 2mg, 4mg tab

GLIPIZIDE (Glucotrol eq) 5mg, 10mg tab; (Glucotrol XL) 2.5mg, 5mg, 10mg tab

GLUCAGON kit

GLUCOMETE (FreeStyle Lite)

GLUCOSAMINE/ CHONDROITIN 500mg/400mg cap

GLYBURIDE (Diabeta) 5mg, 10mg tab; (Glynase) 1.5mg, 3mg, 6mg micronized tab

GLYCERIN ped supp

GLYCOPYRRROLATE (Robinul) 0.2mg/mL inj, 2mg tab

GRISEOFULVIN (Gris-Peg) 125mg, 250mg ultramicrosize tab; 125mg/5mL microsize susp

GUAIFENESIN (Mucinex eq) 600mg tab, (Diabetic Tussin) 100/10mg per 5mL syrup; (Robitussin) 100/10mg per 5mL syrup

GUAIFENESIN W/CODEINE (Robitussin AC) syrup

GUAIFENESIN/ DM (Robitussin DM) 100/10mg per 5mL syrup; (Mucinex DM) 600mg/30mg tab; (Diabetic Tussin DM) 100/10mg per 5mL syrup

GUANFACINE (Intuniv) 1mg, 2mg tab

HALFLYTELY

HOMATROPINE 5% ophth soln
HYDRALAZINE (Apresoline) 10mg, 25mg, 50mg tab
HYDROCHLOROTHIAZIDE 12.5mg cap; 25mg, 50mg tab
HYDROCODONE/APAP (Lortab) 2.5/300mg, 5/300mg, 7.5/300mg, 10/300mg; (Norco) 5/325mg, 7.5/325mg, 10/325mg, 10/300mg/15mL (soln)
HYDROCORTISONE 5mg, 20mg tab
HYDROCORTISONE (Proctozone, Anusol-HC eq) 2.5% rectal crm, 25mg rectal supp
HYDROCORTISONE 1% / PRAMOXIN 1% (Proctofoam HC) foam
HYDROCORTISONE 1% crm, oint, lotion
HYDROQUINONE (Eldopaque) 2% crm; (Lustra-AF eq) 4% crm
HYDROXYCHLOROQUINE 200mg tab
HYDROXYUREA 500mg cap
HYDROXYZINE (Atarax eq) 10mg, 25mg tab
HYOSCYAMINE / METHENAMINE. METHYLENE BLUE (Urogesic Blue) tab
IBANDRONATE (Boniva) 150mg tab, 3mg/mL inj
IBUPROFEN 200mg, 400mg, 600mg, 800mg tab
IMIPRAMINE (Tofranil eq) 10mg, 25mg tab; (Tofranil PM) 75mg cap
IMIQUIMOD (Aldara) 5% crm packs
INDOMETHACIN 25mg, 50mg cap
INSULIN NPH/INSULIN REG (Novolin 70/30)
INSULIN ASPART (NovoLog) 10mL vial, Flex Pen
INSULIN NPH (Novolin NPH)
INSULIN REG (Novolin R)
INSULIN GLARGINE (Lantus vial and SoloStar Pen)
INSULIN DETEMIR (Levemir) vial and Flex Pen
INSULIN ASPART/INSULIN ASPART PROTAMINE (NovoLog Mix) 70/30 Flex Pen
IPRATROPIUM HFA MDI, neb soln
IPRATROPIUM/ALBUTEROL (Combivent) MDI; (Duoneb) neb soln
ISONIAZID 100mg, 300mg tab; 50mg/5mL syrup
ISOSORBIDE DINITRATE (Isordil) 2.5mg SL, 5mg, 10mg tab
ISOSORBIDE MONONITRATE (Ismo) 20mg; (Imdur) 30mg, 60mg, 120mg tab
KETOCONAZOLE 200mg tab, 2% crm, 2% shampoo
KETOCONAZOLE crm, shampoo
KETOROLAC (Acular 0.5%, Acular LS 0.4%) ophth soln
KETOTIFEN (Zaditor ophth) ophth soln
LABETALOL (Trandate) 100mg, 200mg tab
LACRILUBE ophth oint
LACTULOSE oral soln
LAMOTRIGINE (Lamictal) 25mg, 100mg, 150mg, 200mg tab
LANCETS (MPD)
LANSOPRAZOLE (Prevacid Solutab) 15mg, 30mg tab
LATANOPROST (Xalatan) 0.005% ophth soln
LEVALBUTEROL (Xopenex) 0.63mg, 1.25mg/ 3mL neb soln
LEVOFLOXACIN (Levaquin) 250mg, 500mg, 750mg tab
LEVONORGESTREL (Mirena) 52mg per unit, (Skyla) 13.5mg per unit [restricted to LAHC providers]
LEVONORGESTREL (Plan B One Step) 1.5mg tab
LEVOTHYROXINE (Synthroid)
LIDOCAINE (Lidoderm) patch, 2% gel, 5% oint
LIDOCAINE VISCOSUS 2%
LISINOPRIL (Zestril eq) 5mg, 10mg, 20mg, 30mg, 40mg tab
LISINOPRIL/HCTZ (Zestoretic eq) 10/ 12.5mg, 20/12.5mg, 20/25mg tab
LITHIUM 150mg, 300mg cap; (Lithobid) 300mg tab
LOPERAMIDE (Imodium) 2mg cap
LORATADINE (Claritin eq) 10mg tab; 1mg/mL elix
LORAZEPAM (Ativan) 1mg tab

LOSARTAN (Cozaar eq) 25mg, 50mg, 100mg tab
LOSARTAN/HCTZ (Hyzaar) 50/12.5mg, 100/12.5mg, 100/25mg tab
LOTEPREDNOL (Lotemax) 0.5% ophth susp [restricted to LAHC optometry]
MAGNESIUM CITRATE [limited to use for bowel prep kit only, 1 bottle per order]
MECLIZINE (Antivert) 12.5mg, 25mg tab
MEDROXYPROGESTERONE 2.5mg, 5mg, 10mg tab
MEFENAMIC ACID (Ponstel) 250mg cap
MEGESTROL 40mg tab
MELATONIN 5mg tab (restricted to ages 2 years old and above)
MELOXICAM (Mobic eq) 7.5mg, 15mg tab
MEPERIDINE 50mg tab
MESALAMINE (Apriso) 0.375Gm cap; (Rowasa) enema; (Lialda) 1.2Gm cap
METFORMIN 500mg, 850mg, 1000mg tab
METFORMIN ER (Glucophage XR eq) 500mg, 750mg tab
METHADONE 5mg tab
METHAZOLAMIDE 50mg tab
METHOCARBAMOL (Robaxin eq) 500mg, 750mg tab
METHOTREXATE -2.5mg tab, 25mg/mL inj
METHYLDOPA 250mg, 500mg tab
METHYLPHENIDATE (Ritalin) 5mg, 10mg tab (Concerta) 18mg, 27mg, 36mg, 54mg
METHYLPREDNISOLONE 4mg tab; Medrol DosePak
METHYL SALICYLATE 15% / MENTHOL 10% (Ben Gay Eq) crm
METOCLOPRAMIDE (Reglan) 10mg tab
METOPROLOL (Lopressor eq) 25mg, 50mg, 100mg tab
METOPROLOL XL (Toprol XL) 25mg, 50mg, 100mg, 200mg tab
METRONIDAZOLE 250mg, 500mg tab
METRONIDAZOLE top 1%, vag 0.75% crm
METRONIDAZOLE top crm, vag crm
MICONAZOLE top crm, 200mg vag supp
MINOCYCLINE 100mg cap
MIRTAZAPINE (Remeron eq) 15mg, 30mg, 45mg tab
MOMETASONE (Asmanex) 110mcg, 220mcg twisthaler
MONTELUKAST (Singulair) 4mg chw, 4mg granules, 5mg chw, 10mg tab
MORPHINE (MS Contin eq) 15mg, 30mg, 60mg tab
MOVIPREP kit
MOXIFLOXACIN (Vigamox) ophth gtt (restricted to ophthalmology)
MULTIVITAMINS gtt, chw tab
MULTIVITAMINS W/IRON gtt
MULTIVITAMINS/FLUORIDE gtt
MUPIROCIN top oint, crm 2%
MYLANTA II EQ
NALOXONE (Narcan) 4mg nasal spray
NAPHAZOLINE (Vasocon, Naphcon) ophth soln
NAPROXEN (Naprosyn) 250mg, 500mg tab; (Anaprox) 275mg, 550mg tab
NEEDLES (Novo Fine 32) for pre-filled insulin pens
NEFAZODONE (Serzone) 50mg, 100mg, 150mg, 200mg, 250mg tab (restricted to LAHC behavioral medicine department)
NEO/POLY/DEXAMETH (Maxitrol) ophth oint, susp
NEOMYCIN SULFATE 500mg tab
NEOSPORIN ophth oint, soln
NIACIN SR (Niaspan) 500mg, 750mg, 1000mg tab
NICOTINE 7mg, 14mg, 21mg patch (Nicoderm eq), 2mg gum (Nicorette) [restricted to LAHC providers]
NIFEDIPINE XL (Adalat CC) 30mg, 60mg, 90mg tab
NITROFURANTOIN (Macrodantin eq) 25mg, 50mg cap, (Macrobid eq) 100mg cap
NITROGLYCERIN 0.3, 0.4mg SL tab, spray; (Minitran) 0.1mg/hr, 0.2mg/hr, 0.4mg/hr, 0.6mg/hr patch

NORETHINDRONE (Nor-QD eq 0.35mg)
NORTRIPTYLINE (Pamelor eq) 10mg, 25mg, 75mg cap
NOVAHISTINE EXPECTORANT
NYSTATIN 500,000U tab; 100,000U/mL susp
NYSTATIN top crm, oint, talc pwd
NYSTATIN/TRIAMCINOLONE top crm, oint
OFLOXACIN 0.3% otic soln, ophth soln
OLOPATADINE (Patanol eq) 0.1% ophth soln
OMEПRAZOLE (Prilosec) 10mg, 20mg, 40mg cap
ONDANSETRON (Zofran eq) 4mg, 8mg tab; ODT 4mg, 8mg, soln 4mg/5mL
OSELTAMIVIR (Tamiflu eq) 75mg cap, 12mg susp
OXYBUTYNIN (Ditropan) 5mg tab; (Ditropan XL) 5mg, 10mg, 15mg tab
OXYCODONE/ APAP (Percocet) 5/325mg, 7.5/325mg, 10/325mg tab
OXymetazoline (Afrin) 0.05% nas spr
PANCREATIN (Creon-10) 249mg cap
PANTOPRAZOLE (Protonix) 20mg, 40mg tab
PAROXETINE (Paxil eq) 10mg, 20mg, 30mg, 40mg tab
PENICILLIN V K 250mg, 500mg tab; 250mg/5mL susp
PERMETHRIN 1% shampoo, 5% crm
PHENAZOPYRIDINE (Pyridium) 100mg, 200mg tab
PHENOBARBITAL 15mg, 32.5mg tab
PHENYLEPHRINE 10mg tab
PHENYLEPHRINE 2.5%, 10% ophth soln; 0.25% nas spr
PHENYTOIN (Dilantin) 50mg chw tab, 100mg cap
PHYTONADIONE 5mg tab
PILOCARPINE 1%, 2% ophth soln, 4% ophth gel
PIMECROLIMUS (Elidel) 1% crm
PIOGLITAZONE (Actos) 15mg, 30mg, 45mg tab
PIROXICAM 20mg cap
POLYETHYLENE GLYCOL 3350 (Miralax) 255gm, 510gm pwd
POLYSPORIN ophth oint
POLYVINYL ALCOHOL ophth soln
POTASSIUM CL 8mEq, 10mEq, 20mEq tab; 10% oral soln
POTASSIUM IODIDE (SSKI) 1gm/mL oral soln
PRAMIPEXOLE (Mirapex) 0.25mg, 0.5mg, 1mg tab
PRAVASTATIN 20mg, 40mg tab
PRAZOSIN 1mg, 2mg, 5mg cap
PREDNISOLONE 15mg/5mL, 5mg/5mL
PREDNISOLONE 0.12%, 1% ophth soln
PREGABALIN (Lyrica) 25mg, 50mg, 75mg, 100mg, 150mg, 225mg, 300mg
PREMPRO 0.3/1.5mg, 0.45/1.25mg, 0.625/2.5mg, 0.625/5mg tab
PRIMAQUINE 26.3mg (15mg base) tab
PRIMIDONE (Mysoline eq) 50mg, 250mg tab
PROBENECID (Benemid) 500mg tab
PROCHLORPERAZINE (Compazine) 5mg, 10mg tab, 25mg supp
PROGESTERONE inj; (Prometrium) 100mg, 200mg cap
PROMETHAZINE 25mg tab; 12.5mg, 25mg supp
PROPANTHELINE 15mg tab
PROPRANOLOL (Inderal eq) 10mg, 20mg, 40mg, 80mg tab
PROPYLTHIOURACIL 50mg tab
PROTRIPTYLINE (Vivactil eq) 5mg tab
PSEUDOEPHEDRINE (Sudafed) 30mg, 60mg tab
PYRANTEL (Pin-X eq) 50mg/mL susp
PYRAZINAMIDE 500mg tab
QUETIAPINE (Seroquel) 25mg, 50mg, 100mg, 200mg, 300mg tab; (Seroquel XR) 50mg, 150mg tab

RALOXIFENE (EVISTA) 60mg tab
RISPERIDONE (Risperdal) 0.25mg, 0.5mg, 1mg, 2mg, 3mg, 4mg tab
RIZATRIPTAN (Maxalt) 5mg, 10mg; (Maxalt MLT) 5mg, 10mg tab
ROPINIROLE (Requip) 0.25mg, 0.5mg, 1mg, 2mg, 3mg, 4mg, 5mg tab
ROSUVASTATIN (Crestor) 5mg, 10mg, 20mg, 40mg tab
SALICYLIC ACID 40% plaster patch, 17% topical solution
SALINE ENEMA
SALMETEROL (Serevent) 50mcg inh
SALSALATE 500mg, 750mg tab
SCOPOLAMINE PATCH (Transderm eq)
SELENIUM SULFIDE 2.5% shampoo
SERTRALINE (Zoloft eq) 25mg, 50mg, 100mg tab
SILDENAFIL (Viagra) 50mg, 100mg tab
SIMVASTATIN 10mg, 20mg, 40mg, 80mg tab
SITAGLIPTIN (Januvia) 50mg, 100mg tab
SITAGLIPTIN/METFORMIN (Janumet, Janumet XR) 50/500mg, 50/1000mg tab
SOD POLYSTYRENE (Kayexelate) 15gm/60mL oral soln
SODIUM CHLORIDE (Muro 128) ophth soln, oint; nas spr
SODIUM FLOURIDE (Prevident) paste *restricted to Brown Dental Clinic providers
SPIRONOLACTONE 25mg, 100mg tab
SUCRALFATE (Carafate) 1gm tab
SULFACETAMIDE 10% ophth soln
SULFAMETHOXIZOLE/ TRIMETHOPRIM (Septra, Septra DS eq)
SULFASALAZINE (Azulfadine eq) 500mg, 500mg-EN tab
SULFISOXAZOLE (Gantrisin eq) 500mg/5mL susp
SUMATRIPTAN (Imitrex) 6mg inj; 25mg, 50mg, 100mg tab; (Sumavel) 6mg/0.5mL soln for inj
SYRINGE, INSULIN (1mL) 31G
SYRINGE, INSULIN ULTRA-FINE (0.5mL) 31G
TACROLIMUS (Protopic) 0.03%, 0.1% oint
TADALAFIL (Cialis) 5mg, 10mg, 20mg tab
TAMOXIFEN 10mg tab
TELMISARTAN (Micardis) 20mg, 40mg, 80mg tab
TELMISARTAN/HCTZ (Micardis HCT) 40/12.5mg, 80/12.5mg, 80/25mg tab
TEMAZEPAM (Restoril) 15mg, 30mg cap
TERAZOSIN (Hytrin) 1mg, 2mg, 5mg, 10mg cap
TERBINAFINE (Lamisil eq) 250mg tab
TERBUTALINE 5mg tab
TESTOSTERONE Cypionate inj; Enanthate inj 200mg/mL; (Fortesta) top gel 10mg/actuation
TEST STRIPS (FreeStyle Lite)
TETRACYCLINE 250mg cap
THEOPHYLLINE 200mg, 300mg tab; (Theo-24) 100mg cap
TIMOLOL (Timoptic eq) 0.25%, 0.5% ophth soln; (Timoptic GFS eq) 0.25%, 0.5% ophth soln
TIOTROPIUM (Spiriva) 18mcg cap inh; (Spiriva Respimat) 1.25mcg, 2.5mcg
TOBRAMYCIN ophth soln
TOBRAMYCIN/DEXAMETHASONE ophth oint, soln
TOLNAFTATE soln, pwd
TOLTERODINE (Detrol LA) 2mg, 4mg cap
TOPIRAMATE (Topamax) 25mg, 50mg, 100mg, 200mg tab
TRAMADOL (Ultram eq) 50mg tab
TRAZODONE (Deseryl eq) 100mg, 150mg tab
TRETINOIN 0.25%, 0.5% top crm age 35 and under
TRIAMCINOLONE 0.1% crm, oint; 0.5% crm
TRIAMTERENE/ HCTZ (Maxzide) 37.5/25mg, 50/75mg tab
TRIFLURIDINE (Viroptic, Vira-A) ophth soln
TRIHEXYPHENIDYL (Artane eq) 2mg tab; 2mg/4mL soln

TRILYTE

TRIMETHOPRIM 100mg tab

TROPICAMIDE 1% ophth soln

UREA top 20% crm

URISED tab

VALACYCLOVIR (Valtrex eq) 500mg, 1,000mg tab

VALPROIC ACID (Depakene) 250mg cap, 250mg/5mL elix

VANICREAM top crm

VARENICLINE (Chantix) Starter pack and Continuation pack *restricted to LAHC providers

VENLAFAKINE (Effexor Eq) 25mg, 37.5mg, 50mg, 75mg, 100mg tab; (Effexor XR) 37.5mg, 75mg, 150mg, 225mg cap

VERAPAMIL (Calan) 80mg tab; (Calan SR) 120mg, 180mg, 240mg tab

VITAMIN A&D top oint

VITAMIN B6 (pyridoxine) 50mg tab

VITAMIN B12 (cyanocobalamin) 250mg tab (LAHC providers only and diagnosis of pernicious anemia or B₁₂ deficiency)

VITAMIN, PRENATAL tab

WARFARIN (Coumadin) 2mg, 5mg tab

WITCH HAZEL top soln, 50% pads

WONDER GARGLE (Benadryl, Mylanta, Visc Lidocaine)

ZINC OXIDE top oint

ZIPRASIDONE (Geodon) 20mg, 40mg, 60mg, 80mg cap (restricted to LAHC behavioral medicine department)

ZOLEDRONIC ACID (Reclast) 5mg/100mL inj (Restricted to use at LAHC)

ZOLMITRIPTAN (Zomig) 2.5mg, 5mg; (Zomig ZMT) 2.5mg, 5mg tab

ZOLPIDEM (Ambien eq) 5mg, 10mg tab